Test Report No.: XMNPC24000117701 Date: Feb 20, 2024 Page 1 of 3
Client Name: Maymom LLC
Client Address: 20-7 Aly 19 LN 333, Zhongcheng Rd Zhunan Township, Miaoli County, Taiwan

Sample Name: Nipple for drinking milk

Manufacturer: Maymom LLC

Buyer: Amazon, US, UK, China, Canada, EU

Material and Mark: Silicone

Other: Model: X033W.2G.50-shNp Batch:R20231229-3

The above sample(s) and information were provided by the client.

SGS Job No.: XMIN2402000259PC01
Sample Receiving Date: Feb 06, 2024
Testing Period: Feb 06, 2024 ~ Feb 20, 2024
Test Requested: Select test(s) as requested by the client.
Test Method(s): Please refer to next page(s).
Test Result(s): Please refer to next page(s).
Test Requirement Conclusion
1 CPSIA section 101(a)(2) - Lead in accessible substrate materials Pass
CONSUMER PRODUCT SAFETY COMMISSION-16 CFR Part 1307, Final Rule,
2 amending CPSIA section 108, Prohibition on Sale of Certain Products Containing Pass
Specified Phthalates

Signed for and on behalf of
SGS CSTC Standards Technical Services Co., Ltd. Xiamen Branch

Rae chent

Rae Chen . XMNPCZ4000117701
Approved Signatory Verification:

check.sgsonline.com.cn

Scan to see the report
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Test Report No.:

Test Result(s):

XMNPC24000117701

Date:

Feb 20, 2024 Page 2 of 3

Test Part Description:

SN ID Sample No. SGS Sample ID Description

SN1 001 XMN24-0001177-0001.C001 Transparent soft material
Remarks:

(1) 1 mg/kg =1 ppm = 0.0001%

(2) MDL = Method Detection Limit

(3) ND = Not Detected (< MDL)
(4) “-” = Not Regulated

CPSIA section 101(a)(?2) - Lead in accessible substrate materials

Test Method:

With reference to CPSC-CH-E1002-08.3, analysis was performed by AAS/ICP-OES.

Test ltem(s) Limit Unit(s) MDL 001
Lead (Pb) 0.01 % 0.0020 ND
Conclusion Pass

CONSUMER PRODUCT SAFETY COMMISSION-16 CFR Part 1307, Final Rule, amending CPSIA

section 108, Prohibition on Sale of Certain Products Containing Specified Phthalates

Test Method:

With reference to CPSC-CH-C1001-09.4, analysis was performed by GC-MS.

Test ltem(s) CAS No. Limit Unit(s) MDL 001
Benzyl Butyl Phthalate (BBP) 85-68-7 0.1 % 0.005 ND
Dibutyl Phthalate (DBP) 84-74-2 0.1 % 0.005 ND
Dicyclohexyl Phthalates (DCHP) 84-61-7 0.1 % 0.005 ND
Di(2-ethyl hexyl) Phthalate (DEHP) 117-81-7 0.1 % 0.005 ND
Di-n-hexyl Phthalates (DHEXP/ DnHP) 84-75-3 0.1 % 0.005 ND
Diisobutyl Phthalates (DIBP) 84-69-5 0.1 % 0.005 ND
. 28553-12-0
Diisononyl Phthalate (DINP) /68515-48-0 0.1 % 0.005 ND
Dipentyl Phthalates (DPENP) 131-18-0 0.1 % 0.005 ND
Conclusion Pass

Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.
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Test Report No.: XMNPC24000117701 Date: Feb 20, 2024

Page 3 of 3
Sample Photo:

XMN24-0001177-0001.C001

SGS authenticate the photo on original report only
*** End of Report ***
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